Pushover

Silage Pusher

Owners lllustrated Instruction Book & Parts List

e
Grovebury Road, Leighton Buzzard, Bedfordshire. LU7 4UX. UK.

Tel:01525 375157. Fax:01525 385222.
Email: enquires@brownsagricultural.co.uk
www.brownsagricultural.co.uk







EC Declaration of Conformity

Browns Agricultural Machinery Co Ltd declare that the Browns Pushover | as
defined by the Serial Number attached to the machine, conforms with the following
Directives and Regulations, and has been certified accordingly.

EC Machinery Directive 2006/42/EC.
The Supply of Machinery (Safety) Regulations 2008.
The Provision and Use of Work Equipment Regulations 1998.

Specifically related harmonised standards are:

EN ISO 12100-1: 2010 (Safety of Machinery).
EN ISO 12100-2: 2010 (Safety of Machinery).
EN ISO 4254-1 : 2009 (Agricultural machinery - Safety).

THE MANUFACTURER:

Browns Agricultural Machinery Co. Ltd.
Grovebury Road,

Leighton Buzzard,

Bedfordshire. LU7 4UX.

Telephone (+44) 0 1525 375157

Person empowered to draw up the declaration on behalf of the manufacturer of his
authorized representative

Name: David Hanson Signature: ;ﬁ%

Job Title: Design & Safety Employer: Browns Agricultural Machinery
Place of declaration: LU7 4UX Date of declaration: 25th January 2011

Machine Identification

Enter the revevant data in the following list upon acceptance of the machine.

Serial Number

Type of Machine Pushover Silage Pusher

Machine Width 2440mm

Year of Construction

Delivery Date

First Operation

Dealer Name

Dealer Address




Safety Warnings

Only competent and trained operators should use and main-
tain the machine. Ensure this manual has been read by eve-
ry person who is intending to use or maintain it.

Be aware of moving parts on the machine that may cause a
crushing hazard to the hands and body.

Study operator manual thoroughly before maintenance
is carried out and always turn the  tractor off and remove
key.

Do not allow any person to stand inbetween the machine and
the tractor unless the machine is lowered to the ground and
the tractor is turned off with the key removed

Manual handling hazard. Perform a manual handling assess-
ment before assembling the machine, seek assistance or
lifting equipment as required.

Never allow any person to ride on the machine or the tractor
( unless there is a passenger seat provided ).



Arm

Mainframe

M20 Bolts

1.0 Introduction

The Pushover is an attachment for moving / pushing chopped
forage back up against cattle feed barriers and back into reach of
the cattle feeding. It is designed to work on concrete feed
passages and can be either loader or three point linkage mounted
depending upon which bracket kit is purchased with the Pushover.

2.0 Attaching & Adjusting

To operate the Pushover first mount it onto the tractor or loader
linkage following the instructions given in their operating manuals.
Once fitted adjust the Pushover so the top frame is parallel with
the ground. The width of the Pushover can now be adjusted to suit
the width of your feed passage. To adjust the width loosen the two
M20 bolts on either side of the main frame, pull the side arms out
to the desired width and then retighten the M20 bolts. The
Pushover should be slightly raised off the floor to ease this
adjustment and care must be taken in pulling out the arms. [f the
arms are too tight then seek assistance, never try to yank the arms
out as this may result in injuring yourself by either straining your
body or causing you to slip.

3.0 Operating

In operation lower the Pushover to the floor so that the tyres are
just touching, never power down the Pushover or operate with too
much pressure as the machine is designed to operate on ground
friction. The Pushover is designed so that the tyres are mounted
at a slight angle, this results in the outside edges of the tyres to be
in contact with the ground first and causes the tyres so rotate away
from the centre. This rotating action results in a cleaner feed
passage and makes it easier to mover the forage back up to the
barriers.




Always support mainframe
securely when servicing.

4.0 Maintenance
The Pushover requires periodic maintenance. Before using the
machine for the first time check that all nuts and bolts are tight.

You should perform a weekly maintenance schedule to include:
Check all nuts and bolts are tight.

e Tyres can rotate freely

Check tyres for excessive damage

¢ Grease the axles through the nipple on the axle bushes

If a tyre will not rotate then first raise the machine to check if the
problem is mechanical or operational. If it is stiff then lubricate the
axle through the grease nipple. If they rotate freely but operation
is still not correct the reset the level and apply less downward
pressure.

If the tyres need to be replaced then they can be sourced from
your local commercial tyre company. They can be worn tyres that
have been taken off for disposal but do not have any tears, side
wall failures or wires protruding. The Pushover is supplied with
385 Super Single tyres.



Pinch Point

Arm box section

5.0 Risks & Hazards

This chapter details some of the specific risks to take into
consideration when you are carrying out your own risk assessment
when either operating or carrying out maintenance on the
Pushover.

e Always ensure the Pushover is securely attached to the
tractor or loader to prevent accidental decoupling.

e Never work under the machine raised as this could lead to
crushing.

e Never force a stiff arm as this could strain your back or
shoulder.

e Never adjust the Pushover on a slippy surface as this could
cause a fall.

e \When pushing arms in always hold the end, do not put hand
on box section arm as this could cause pinching or trapping.

e Always carry out a manual handling risk assessment when
removing tyres, seek assistance if necessary.

e Dispose of damaged tyres using an approved disposal
company.

e Ensure that at least 300mm of the adjustable arms is still
inside the mainframe socket or machine damage may occur.



6.0 Parts List

PUSHOVER PARTS

10013 |SQUARE WASHER
16352 |PIVOT PIN COLLAR
50003 |ARM ASSEMBLY
50004 |WHEEL MOUNT ASSEMBLY
50011 |MAIN FRAME

70007 |[Super Single 385 Tyre
70011 [M10 NYLOCK NUT
70069 |M16 WASHER

70331 [M16 x 80 BOLT (8.8)
70342 [M16 NYLOCK NUT
70815 [M10 x 80 BOLT (8.8)
71055 [GREASE NIPPLE
71324 |PLASTIC CAP 80x80
71407 [M20 x 50 BOLT (8.8)
71675 |BUSH DX40

71963 [M42 WASHER

NI ININD|o]o|RININ 2NN IN|

slalnlaik|2|alele|~|o|o|s]|w]r] =




THREE POINT LINKAGE BRACKET

50002

LINKAGE BRACKET

W=

70033

LINCH PIN

70342

M16 NYLOCK NUT

N
N

71758

M16 U BOLT 80 x 80

OO B|WIN|—

71856

Cat1 TOP LINK PIN

Nf=|D

71857

Cat1 LOWER LINK PIN

7.0 Technical Specifications

Height

1000 mm

Length

1160 mm

Width (adjustable)

2440 mm to 4260 mm

(8ftto 14t )

Weight

300 kg




